

PETRO-LUBRICANT TESTING LABORATORIES, INC.

Member A.S.T.M.

*116 Sunset Inn Road
PO Box 300 Lafayette, N.J. 07848
fax 973-579-9447
phone 973-579-3448*

February 4, 2002

Test Report 02012512

SPS Marketing Inc.

ATTN: Mr. Greg Conner

RE: Your sample of January 25, 2002 Final Report

Dear Sir,

Analysis of your samples has been completed. The results are as follows:

SAMPLE: SLIP 2000
(Lab # 02012517)

<u>TEST METHOD</u>	<u>DESCRIPTION</u>	<u>RESULTS</u>
ASTM B-117	Salt Spray Corrosion Using 1010 Milled Steel Sandblasted Panels @ 150 hours	All Pass; no corrosion

Please call if you have any questions regarding this report.

Respectfully submitted,



Josiah Wintermute
Chief Chemist

JW:tvh